
 

MEMBRANE- BASED SEPARATION OF OIL-WATER EMULSIONS: EFFECT OF 
SURFACTANTS AND SALINITY 

 
By 

 
Charifa Ale Hejase 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

A DISSERTATION 

Submitted to 
Michigan State University 

in partial fulfillment of the requirements 
for the degree of 

Environmental Engineering – Doctor of Philosophy 
Environmental Science and Policy – Dual Major 

2020  



 

ABSTRACT 

MEMBRANE -BASED SEPARATION OF OIL-WATER EMULSIONS: EFFECT OF 
SURFACTANTS AND SALINITY 

 
By 

Charifa Ale Hejase 

In the last decade, oil-water separation has gained global interest due to the large 

volumes of oily wastewater produced by various industries (e.g. food and beverage, metal 
[...]
and from degradation by solvents. To minimize fouling, these membranes have been 

engineered to be extremely hydrophilic (i.e., water contact angle of 40) relative to the 

conventional polyvinylidene difluoride (PVDF) and polysulfone (PS) membranes that are 

hydrophobic [36]. In addition, both membranes can operate at temperatures of up to 50 

oC, and can withstand pH values in the range from 2 to 10 for continuous operation and 

from 3 to 9 for when Cleaning-In-Place (CIP) is incorporated into the process. Typical 

permeate fluxes are 8 to 34 L/(m2∙h) for the M-Series Ultrafilic membranes and 17 to 43 

L/(m2∙h) for the SHP series membranes [32, 36].  

Numerous membrane companies offer integrated treatment systems to process 

oily industrial wastewater. Akvola Technologies established a flotation-filtration system 

(akvoFloat) that can lower both energy consumption and footprint [37] of treatment. The 

system consists of two stages that are integrated in the same tank. The first stage is 

flotation whereby the suspended oil is carried to the surface by bubbles with the aid of the 

Akvola MicroBubble Generator, which induces fine gas bubbles using low pressure air, 

nitrogen, ozone or carbon dioxide (CO2). The role of the microbubbles is to attach to the 

oil droplets and particles, which are carried to the surface and then continuously skimmed 

off. The second stage entails membrane-filtration with submerged ceramic membranes 

(��$)*= 0.2 μm) positioned below the float layer [37].  



 

 14

CDM Smith is currently marketing a hybrid system to treat produced water containing up 

to 20,000 mg/L of total dissolved solids. This system combines several commercially 

available technologies, namely, microfiltration (MF), ion exchange, UV disinfection and 

reverse osmosis (RO). The pretreatment consists of filtering the feed solution through 

prefiltration (cartridge filter with a nominal pore size of 1 to 3 μm) to remove particulates, 

followed by ion exchange to remove polycations, and then UV disinfection to reduce 

bacterial activity. Finally, the water undergoes a multi-stage RO process, employing a 

combination of low-pressure RO (capable of achieving 85% recovery) and seawater RO 

membranes (80% water recovery) [38].  

Veolia Water Technologies offers a produced water system OPUS® (Optimized 

Pretreatment and Unique Separation) technology, which consists of multiple treatment 

processes, namely, chemical softening via Multiflo® with filtration, followed by ion 

exchange, then RO. The pretreatment processes before the RO step are designed to 

reduce the hardness and suspended solids in the feed solution, eliminating the potential 

for precipitative and colloidal fouling of the RO membranes [34]. 

Clean Water Tech Pte Ltd provided a UF hollow fiber membrane with pore size 

ranged from 0.01 to 0.1 µm, which was made from hydrophilized polyacrylonitrile (Ultra-

Flo U630C). The pH range that this membrane could tolerate was 2 - 12, and the 

maximum feed pressure and temperature possible were respectively 3.5 bar and 50 oC. 

In addition, a RO composite polyamide spiral wound membrane (SWC3+) from 

Hydraunatics could handle feeds with pH ranged from 3 – 10, and maximum operating 

pressure and temperature of 83 bar and 45 oC, respectively [33]. 



 

 15

These examples of commercially available membranes indicate the practical 

feasibility of such processes. In the last two decades, the focus on the treatment of oily 

wastewater has made available membranes that can withstand reasonable ranges of 

temperature, pressure and pH to cater to the complexities of such feeds. 

2.2.2.  Membrane modules 

Different kinds of membrane types and modules and system have been employed 

in oil-water separation processes ( 

Table 3). The common module designs are flat sheet, spiral wound, tubular, 

capillary, and hollow fiber, with flat sheet and tubular being more popular.  

Flat sheet modules are commonly employed in research laboratories for bench-

scale experimentation. The advantages include relative simplicity of module design and 

operation, and availability of wide range of pore sizes (spanning RO, NF, UF and MF). 

However, one of the key advantages is that the membrane area per unit module volume 

is low and thereby less feasible for commercial implementation because of the larger 

footprint necessary. Nonetheless, flat sheet membranes form the basis for the dominant 

RO module, namely, the spiral wound membrane (SWM) module, which is a stack of flat-

sheet membranes, with spacers between the sheets, rolled and placed inside a cylindrical 

case. Such a packing method significantly enhances the availability of membrane area 

per unit module volume for filtration. Tubular membranes, capillary and hollow fiber 

membranes differ by the lumen size (inner lumen diameters greater than 0.635 cm, 

between 0.1 to 0.635 cm, and between 0.025 to 0.1 cm, respectively). Most of the ceramic 

membranes, which have greater mechanical strength as well as chemical and thermal 



 

 16

stability, are tubular. The drawback is the limited availability of such membranes to only 

UF and MF. One of the chief advantages of hollow fiber membranes is the greatest 

membrane area per unit volume vis-à-vis tubular and flat sheet ones, which is giving this 

membrane type more attention in the membrane community. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 17

Table 3. Membrane type and module for oil-water separation 

No. Module Type Material Ref. 

1 Tubular MF Carbon [39] 

2 Tubular MF Ceramic [14] 

3 Tubular MF Alumina [40] 

4 Flat Sheet MF PVDF [41] 

5 Flat Sheet MF PTFE / PVDF [42] 

6 Tubular MF α-Alumina [4] 

7 Tubular MF Alumina [43] 

8 Tubular MF PVDF / PS [44] 

9 Tubular MF GO - Alumina [45] 

10 Flat Sheet MF Nylon [46] 

11 Disk Shaped MF Ceramic [16] 

12 Hollow Fiber UF S-PPSU [47] 

13 Tubular UF Ceramic [48] 

14 Flat Sheet UF Cellulose / PS [49] 

15 Flat Sheet UF Polysullfone [50] 

16 Flat Sheet FO6 Cellulose Triacetate [51] 

17 Flat Sheet FO Polysulfone [52] 

18 SWM RO Polymer type [53] 

19 Flat Sheet RO Polyamide / Polydopamine [54] 

20 Flat Sheet NF PVDF / PDMS [55] 

21 Flat Sheet NF Polyamide [56] 

22 Flat Sheet UF Polysulfone [56] 

23 Flat Sheet NF-RO Polyester-Polysulfone [25] 

 



 

 18

2.2.3. Hybrid membrane processes 

Oily wastewater can have a very complex composition and contain suspended and 

dissolved species that that differ in concentration, size, charge and density. In order to 

achieve a sustainable membrane-based separation of oily wastewater, it is often 

necessary to integrate the membrane unit with other membranes, whether in batch or 

continuous processes as described previously, or other conventional unit processes. 

Such integration may ease the foulant load on the membrane thereby mitigating 

membrane fouling and prolonging the membrane lifetime.   

Membrane fouling can be mitigated using adequate pretreatment. Different physical, 

biological, and chemical methods have been used for the pretreatment of oily wastewater; 

these include gas sparging [57, 58], coagulation [59], flocculation [60], centrifugation [59], 

electrocoagulation [61], acidification [62], cartridge pre-filtration [59], dissolved air 

flotation (DAF) [18], activated carbon adsorption [63] as well as separation by larger pore 

size membranes such as UF [64-66] and MF [67]. 

Karakulski and Morawski employed an integrated membrane system based on UF and 

NF to treat waste oil-water emulsion from a cable factory [59]. UF with 100 kDa MWCO 

membranes resulted in 99% rejection of suspended solids, and retention of oil and 

lubricants. The resulting UF permeate was further purified by NF to reject the remaining 

pollutants and reduce the content of copper ions (i.e., dominant constituent in the oily 

wastewater from the cable factory). Another study proposed a hybrid system that used 

flocculation as a pretreatment [60]. By coupling this pretreatment with the downstream 

MF with a 0.2 μm pore size zirconia membrane, the permeate flux was increased and 

permeate quality improved in comparison with MF alone.  



 

 19

One study utilized adsorption with membrane-filtration for treating oily wastewater 

and demonstrated that the integration increased the permeate quality and reduced 

membrane fouling [68]. Powdered activated carbon (PAC) and natural zeolite were 

compared in terms of the effectiveness as adsorbents at the MF pretreatment stage. Total 

organic carbon (TOC) removal was up to 99.5% and 99.9% respectively for PAC and 

zeolite, with the latter performing better due to the higher oil adsorption rate and thereby 

lower fouling of the MF membrane. In another study on treating industrial oily wastewater 

with 550 mg(oil)/L of oil and 6500 mg(COD)/L, coagulation coupled with MF was used as 

a pretreatment step for UF [69]. Polyaluminum chloride was the coagulant used in 

combination with a ceramic 0.2 µm pore size MF membrane, followed by a PVDF UF 

membrane unit. The results demonstrated that the UF permeate flux increased 2.5 times 

compared to the process without pretreatment. The entire integrated system achieved up 

to 95.2% of COD reduction and 98.5% oil removal, which was much better than what 

could be accomplished with the standalone units or with any other couplings. Other types 

of coagulation have also been integrated with membrane units, an example of which is 

electrocoagulation (EC) with RO [70]. In this study with feeds containing 1000 mg(oil)/L, 

EC functioned as a pretreatment step using either AC or DC current, after which the 

effluent was left in a sedimentation tank for 5 minutes before going through the RO unit. 

While EC gave 92% reduction of COD, which was sufficient alone to meet the current 

regulations for discharge to the sea, the subsequent RO unit achieved 100% removal of 

COD.  

Membrane technology complements rather than replaces the conventional methods 

for treating oily wastewater to achieve a higher quality product sustainably. The 



 

 20

integration of membrane-based and other methods harnesses the advantages and also 

circumvents the shortcomings of each. 

2.2.4.  Economics of membrane-based treatment of oily wastewater 

As mentioned earlier, membrane technology is economically advantageous for oily 

wastewater treatment compared to the other conventional technologies. Based on the 

numbers available in literature, the cost of membrane-based treatment was estimated to 

be ~ $1-3/m3 [2, 71], which compares favorably with that  for is $3.65/m3 cost of treatment 

by Dissolved Air Floatation (DAF). The cost inevitably depends on the source of the oily 

wastewater, since each industry has unique blends of oil and grease as well as other 

foulants specific to the process. For example, the total cost (including costs of 

membranes, labor, electricity, cleaning and maintenance) of treating oily wastewater from 

the fatty acid industry was $2.65/m3 [72], that from the railroad industry was $1.03-

1.48/m3, while that for the metalworking wastewater using UF was $2.8/m3  [71]. In 

another study using MF, Nandi and coworkers estimated that the annual cost of the 

membrane-based treatment for oily wastewater with an oil concentration of 50 mg/L could 

be as little as $0.098/m3 for treating feeds at 100 m3/day [73]. Clearly, the cost of 

membrane-based treatment of oily wastewater is quite varied, but is nevertheless lower 

than that for conventional technologies. Moreover, more recently, the cost of membrane-

based treatment has been slashed due to improvements in membrane fabrication and 

operation. As a benchmark, the total water treatment cost by RO desalination was around 

$0.5/m3, whereas that by the conventional thermal process was in the range of $0.8-



 

 21

1.1/m3 [74]. As another benchmark, the total cost for treating a secondary agriculture-

based effluent stream was around $0.15-0.42/m3 [75]. 

2.3.  The challenges of membrane operation 

2.3.1. Mechanisms of membrane fouling by oil 

The key obstacle that hinders the widespread implementation of membrane 

technology for oil-water separation is membrane fouling. Notably, the underlying 

mechanisms of membrane fouling by emulsified oil remains poorly understood, for 

example, the conditions under which the accumulated oil forms compressible cakes or 

contiguous films are unclear. Several studies have analyzed permeate flux decline during 

the filtration of oil-in-water emulsions and used blocking filtration laws (one of the first 

reports was by Hermia [76]) to explain the mechanisms of membrane fouling by oil [44, 

77-81]. Two studies [73, 77] showed that membrane fouling by oil is due to cake formation 

whereby multiple layers of oil form a secondary membrane on the membrane surface. 

Other researchers linked membrane fouling by oil to intermediate pore blocking whereby 

the membrane is fouled by early stages of cake filtration and complete pore blocking [73, 

77, 81]. Six out of the seven aforementioned studies applied the blocking filtration laws to 

crossflow filtration, although the Hermia blocking laws [76] do not take into account the 

back-transport of particles away from the membrane surface and only account for 

spherical, non-deformable particles. Oil droplets, which can both deform and coalesce, 

are unique foulants that challenge the available knowhow on fouling.  

Another study investigated the fouling of NF and UF membranes using hexadecane-

in-water emulsions stabilized by different surfactants, namely, a non-ionic surfactant 



 

 22

(Triton X-100), anionic surfactant (sodium dodecylbenzensulfonate; DDBS) and cationic 

surfactant (cetyltrimethylammonium bromide; CTAB) [56]. Experiments with surfactant-

stabilized emulsions and pure surfactant solutions indicate that emulsified oil rather than 

free surfactants is responsible for the increase in the TMP. UF crossflow filtration tests 

revealed that emulsions stabilized by CTAB quickly fouled the negatively charged 

polysulfone UF membrane due to electrostatic attraction between surfactant–stabilized 

oil droplets and the membrane. In contrast, membrane fouling was less severe in 

experiments with DDBS- and Triton-stabilized emulsions. In NF filtration tests, fouling 

increased exponentially regardless of the type of surfactant used to stabilize the emulsion 

[56]. For both UF and NF processes, fouling experiments and theoretical calculations 

indicated that cake layer formation underlies the initial membrane fouling by emulsified 

oil. However, depending on the type of emulsion and membrane, once the pressure drop 

across the cake layer reached a critical value, oil droplets can wet the membrane surface 

and lead to irreversible membrane fouling.  

In a different study, He et al. conducted a set of constant permeate flux fouling 

experiments with PVDF MF membranes using multiple feed solutions, namely, latex bead 

suspension soybean, motor and crude oil-in-water emulsions [82]. The fouling tests were 

performed under the same hydrodynamic conditions and with the same membrane where 

the fouling propensity only depended on membrane-foulant and foulant-foulant 

interactions. The TMP profiles for motor and crude oil-in-water emulsions, which fouled 

more severely, exhibited slow TMP increase in the early stage, followed by an abrupt 

increase due to inhomogeneous fouling, and then the TMP eventually reached a pseudo 

steady-state with cake filtration as the operative fouling mechanism. The results also 



 

 23

revealed that foulants with higher zeta potential have lower fouling propensity. 

Subsequently, the same group investigated the impact of permeate flux on membrane 

fouling [83]. Constant permeate flux tests with soybean and crude oil-in-water emulsions 

and PVDF MF membranes showed that above the threshold flux, TMP profile develops 